Environment Protection Engineering

Vol. 24 1998 No. 34

MANFRED LOHSE*, JOZEF DZIOPAK**

EXAMPLES OF THE WASTEWATER DISPOSAL
IN THE NEW FEDERAL STATES OF GERMANY

It is well known that the Federal Republic of Germany (FRG) and the German Democratic Republic
(GDR) have reunited. New federal states with about 17 million inhabitants are as follows: East Berlin,
Brandenburg, Mecklenburg-Vorpommern, Sachsen, Sachsen-Anhalt and Thiiringen. This paper begins
with the description of a sewage disposal at the time of the reunion and then discusses the improvements
that will have to be made. Finally, a few examples of the situation in cities and rural areas will be pre-

sented.

1. THE SITUATION IN THE FORMER EASTERN GERMANY BEFORE 1990
[...]
nant content in the Elbe [5]:

cadmium, from 0.45 to 0.32 pg/dm’,

mercury, from 0.78 to 0.11 ug/dm’,

adsorbable organically bound halogens (AOX), from 100 to 60 pg/dm’.

In the rivers, ammonium and phosphorous content decreased considerably, which
was accompanied by a rise in oxygen concentration. The sale of phosphate-free deter-
gents caused a 42.86% reduction of the phosphate load discharged by municipal sew-
age plants. This represents 8000 metric tons of phosphate as opposed to 14,000 metric
tons per year.

The measures are not complete yet. In 1995, the German federal government de-

cided to allocate 6600 million DM per year for a period of ten years. In addition, the
European Union contributes about 27,000 million DM per year to support water pro-
tection and will give this help until 1999 [S]. At the beginning of 1994, thirty one new
sewage plants, costing a ‘total of 3000 to 4000 million DM, were completed or
erected. :
The discussion about wastewater management is often. subjective and many
people tend only to see high costs that it involves. Few of them are able to realise
how much has been accomplished by the investments. Here we present a few exam-
ples of the successes of the German federal states of Brandenburg, Mecklenburg-
Vorpommern and Sachsen-Anhalt.




70 M. LOHSE, J. DZIOPAK

3.2. BRANDENBURG

The percentage of households connected to the sewerage system raised re-
gionally in the years 1990-1995 from 53.5 to 60%. There is still an essential dif-
ference between rural and urban areas. While 40-60% of country households are
connected to sewers, more than 96% are connected to sewers in cities. The water
quality has improved in most lakes and rivers. In 1990, not one sizeable sewage
plant complied with technical standards set by federal legislation (water re-
sources policy act). By 1996 three quarters of 102 sewage plants, each built for
the population equivalents of over 5000, were able to reduce nutrients and to
abide by the regulations [1].

3.3. MECKLENBURG-VORPOMMERN

From 1990 to 1996 two hundred and twenty sewage plants were newly built or en-
larged (compare table 7).

Table 7
The number of newly built or englared sewage plants from 1990 to 1996
in Mecklenburg-Vorpommern [13]
Pollution equivalents < 1000 1000-5000 5000-20000 20000-100000 > 100000
Number Approx. 130 44 26 17 3

Since 1993 the quality of inshore and coastal waters has been under observation.
A network of monitoring stations and a number of different projects allowing us to
establish the quality of flowing waters, lakes, coastal waters and ground water have
been created. They mainly involve:

optimisation of the monitoring network to record data referring to rivers and
coastal waters,

close surveillance of lakes and examination of the conditions of 600 lakes larger
than 10 ha,

construction of a new network to monitor ground water quality,

including heavy metals, organic industrial chemicals, pesticides, chelating agents

and polycyclic aromatic hydrocarbons (PAHs) to the parameter spectrum of investi-
gation programmes,

investigation of sediments in rivers, lakes and coastal waters,

preparation of a biological monitoring programme involving determination of the con-
taminant intake of the Biota Bivalve and a survey of the macro-zoobenthos and macro-
phyten.

The present state of rivers can be described as follows:




Wastewater disposal in new states of Germany 71

1. Owing to higher oxygen concentration and lower organic matter content, about
70% of rivers reached in 1995 a water quality grade of 2. This was due to the im-
proved sewage treatment and a decline in the surface run-off of agricultural nutrients.

2. Implementation of the third-stage precipitation units in sewage plants has re-
duced the phosphate discharge, thus decreasing the phosphate content in rivers. Utili-
sation of phosphate-free detergents and lower direct intake of agriculturally-related
phosphates allow better control of pollution (table 8).

Consequently, the contamination level of the Baltic Sea along the Mecklenburg-
Vorpommern coast has lowered considerably. Before 1990 the discharge of ortho-
phosphates from inshore waters into the Baltic Sea amounted to 330 metric tons/year.
By 1994 it decreased to 200 t/a. The increase in 1993 and 1994 resulted from high
precipitation rates accompanied by high mean run off. The phosphate load in the out-
lets of the sewage plants has decreased to a level of 20%.

Table 8

Ortho-phosphate discharge from the Mecklenburg-Vorpommern inshore waters
into the Baltic Sea [13]

Year 1984 1985 1986 1987 1988 1989 1990 1991 1992 1993 1994
D‘S[Ct;’a?rge 200 310 370 330 310 320 350 230 160 190 220

3. In the inshore waters, there is observed that ammonium content is on the de-
cline, while nitrate content increases. These two compounds mainly due to diffusion
penetrate into the rivers. There is a close relationship between precipitation, the re-
sulting surface run off and nitrate loads.

4. Heavy metals, industrial organic compounds and pesticides are either undetect-
able or present in very low concentrations only. Only occasionally the concentrations
are higher than permissible levels.

5. When the sewage treatment plant in Stralsund was put into operation there was
not longer any ban on bathing.

Sixty-four sewage plants in Mecklenburg-Vorpommern, each treating sewage pro-
duced by a population of over 10,000 pe, have to apply European regulations govern-
ing the treatment of municipal effluent. By 1998, due to modernisation, these plants
will largely abide by the regulations. Additionally more than 80% of households are
connected to the municipal sewerage. Thus, the sewerage can be expected to conform
to legislation within the next 10 years.

3.4. SACHSEN-ANHALT

During the period of 1990-1996 one hundred and seventy five biological sewage
plants, 64 equipped with the units allowing phosphorus and nitrogen removal, were




72 M. LOHSE, J. DZIOPAK

erected in Sachsen-Anhalt. All of 391 municipal effluent treatment plants were in
operation by the end of 1996 [3]. Improvements made between 1990 and 1996 are

shown in table 9.

Table 9
Development of municipal sewage treatment in Sachsen-Anhalt
in relation to its population [14]

Year 1990 1996
Inhabitants Approx. 2.9 million Approx. 2.8 million
Decentral treatment (septic tanks) 14.8 % 7.5 %
Connection to a sewerage 66.1 % 76.2 %
Connection to sewage plants 56.1 % 73.9 %
Number of sewage plants 287 391
Primary clarification 51.1% 31.6 %
Biological purification 33.6 % 22.5 %
Further purification 0.5 % 383 %

The success of the measures is reflected by the decline in contaminant loads in in-
shore waters (compare table 10).

Table 10

Pollutants load of the Elbe (without the Mulde and the Saale) in Sachsen-Anhalt [3]

Municipal discharge

Year COD BODS Ninorg. total Pl()lal AOX*
t/a t/a t/a t/a t/a
1992 11127 6192 1305 176 2.62
1993 8863 4735 1053 139 2.51
1994 7368 3845 1147 135 2.80
1995 4746 2431 © 982 77 2.30
Industrial discharge
Year COD Hg Ninurg,mlul Plulal AOX*
t/a t/a t/a t/a t/a
1992 5.639 0.0005 1.699 60 2.09
1993 3.379 0.0002 302 63 0.83
1994 1.258 0.0007 290 15 0.50
1995 463 0.0003 101 10 0.05

* Adsorbable organically bound halogens.

About 3000 million DM were invested. However, we are in need of finding addi-
tional 6000 million DM, 1600 million DM are to be invested in the construction and




Wastewater disposal in new states of Germany 73

modernisation of sewage plants and 4400 million DM in municipal sewerage net-
works and connecting mains.

4. PROJECT EXAMPLES

In order to demonstrate how the solutions can be found for each special case, the
following exemplary projects have been selected:

Sewage plant Dessau. It displays quickly changing conditions (pe:
350,000/185,000).

Sewage plant Gotha representing urban conditions (pe: 150,000).

Sewage plant Bitterfeld-Wolfen, which is strongly influenced by its industrial sur-
roundings (pe: 422,000).

The small town Belzig representing rural conditions (pe: 11,000).

4.1. PROJECT DESSAU

Planning of the new sewage plant Dessau proved that the assessment of eco-
nomic development after the reunion of east and west was completely false be-
cause of its overestimation. Dessau is a town on the Elbe with a population of
about 100,000. It is characterised by the machine tool, chemical, sugar, and yeast
industries.

In March 1991, an engineering office obtained the plan of a sewage plant for
Dessau. It was based on a future population of 350,000 and its cost was estimated to
be 250 million DM. In preliminary planning, submitted in November 1991, there
were assumed a population of 300,000 and investment of 200 million DM. In the
following months, it became clear that economic growth would not be as great as
we had expected. The plan prepared in August 1992 recommended a primary clari-
fication for 230,000 pe and an investment of 180 million DM. According to the
estimates of economic development provided further, a primary development as-
sessed for a population of 185,000 led to a cost of 100 million DM. In July 1994, in
advertisement an investment was established to be 90 million. Finally at the end of
1994 the commission decided to give the funds of 78 million for the programme.

The sewage plant was put into operation in June 1997. In this plant equipped
with belt screens, grit separator, grease separator and a preliminary settling tank
a primary clarification takes place. The biological treatment entails nitrification,
denitrification and phosphorus removal in an activated sludge tank and secondary
settling tank. A micro-strainer is applied in a final stage. The sewage sludge is an-
aerobically treated and dried. The gas produced is used as a fuel in power station.
The sewage sludge can be utilised as compost, incinerated or deposited, de-
pending on the demand. The water quality applies to European regulation [2].




74 M. LOHSE, J. DZIOPAK

4.2. PROJECT GOTHA

Before German reunion Gotha had primary clarification tanks, which were installed
in 1960, and a trickling filter working efficiently since 1910. The incoming pollution
load of 190,000 population equivalents had to be treated in a mechanically operating
plant designed for a capacity of 130,000 pe only. The sewage produced by 56,000 in-
habitants and the effluent from food industries processing vegetables, meat, fat, emul-
gators and milk had to be treated. Since 1939 sewage sludge has been treated in a heat-
ing digester. After 1960 an open earth basin enabling stabilising the sludge
complemented this method. All the buildings were derelict. Because, in March 1990, the
plant shut down, plans for new installations were commissioned in May 1990. This hap-
pened just before the currency union. In January 1991, a general contractor was ordered
to construct a new plant with the prerequisite to deliver the blue prints within
6 months and to complete the project within two years. The plant, that was constructed
to achieve the contemporary threshold values (table 11), had the capacity to treat
150,000 population equivalents, including sewage from 22 neighbouring villages.

Table 11
Threshold values of the sewage plant Gotha [10]
BOD; COD N_NHA Plulal Ninorg.
mg/dm’ mg/dm? mg/dm? mg/dm® mg/dm?
15 75 10 1 18

In November 1991, after nine months, primary clarification unit was ready for op-
eration. Twenty four months later the plant was tested.

The plant is equipped with the following installations (figure 1) [16]: coarse screen
(80 mm), fine screen (10 mm), storm-water stand-by tank, aerated grit removal tank, pre-
liminary clarification tank (50 minutes under storm conditions and 25 minutes under good
circumstances), bio-P-tank (1.8 hour contact with dry weather), meander tanks for simulta-
neous nitrification/denitrification (sludge is 16 day old, almost continuously variable from
aerobic to anoxic to anaerobic zones). Treatment technology involves the following unit
processes: intermediate settling, chemical precipitation, secondary clarification using lami-
nar separators, desulfuration and sludge utilization. The plant is also equipped with heating
power station and a microelectronic operation control system.

Total nitrogen concentrations at the outlet are plotted in figure 2. They are expressed
by a curve representing one year of operation. Effective nitrogen removal approaches 88%.
In spite of extreme feed fluctuations, on account of discontinuous flows of faeces, which is
a typical situation in the new federal states, mean concentration in a two-hour composite
sample falls below 4 mg/dm’ with maximum values of 13 mg/dm’. A maximum value of
119 mg/dm (maximum N-NH; = 3.6 mydm ) was determined in 1996 [8].




working yard

(T
([T

digester gas storage

O

sludge thickening — digestion tank-

Ery (D
ST

[
operating center H ‘
Cl J
— k /\ '\] HI sludge dewatering wet sludge treatment and

package thermal power station

sewage lorry

station

&

) '3 5 =
presedimentation biological phosphorus
tank intermediate settling
activated
sludge )
tank >
(\ — )L o

f o I

Auvuiar) fo sa1p1s Mau ul DSOASIp 42IDMISD 4

P
activated
) | e ]
sludge after precipitation
tank ) ;j]'::
5

f intermediate settling

Fig. 1. Diagram of the sewage plant Gotha [9]




0,4 0,6 0,8 1 1,2 1,4 1,6 1,8 2 2,2 24
mg/l N-NH3

Fig. 2. Cumulative frequency of ammonium nitrogen discharged
by the sewage plant Gotha in 1994 [9]

2,6

9L

MVdoIZ( ‘[ ‘ISHOT ‘W



Wastewater disposal in new states of Germany 77

The supply conditions are not appropriate for biological phosphate removal due
to the total phosphorus input concentrations oscillating between 5 and 20 mg/dm’.
Furthermore, the Py,/BODs ratio of 0.08 is unsuitable. However, biological degra-
dation on its own without precipitation produces a total phosphorus discharge fal-
ling below 0.5 mg/dm’ (98.5% efficiency), thus making a secondary precipitation
unnecessary.

The total net investment of 77.6 million DM (517 DM/pe) divides into 41.9
million DM for construction work, 29.8 million DM for plant machinery, 4.6 mil-
lion DM for fees and 4.6 million DM for others (development and real estate). The
state of Thiiringen and the federal environment ministry provided 19.7 million DM
[9], [16].

4.3. THE JOINT VENTURE SEWAGE PLANT BITTERFELD-WOLFEN

This project represents co-operation of the municipality and industry in a region
that is strongly influenced by production of chemicals and photographic products. The
construction of the joint sewage plant fulfilled one of the requirements for upholding
and developing industrial growth in the area of Bitterfeld-Wolfen. A former state
which owned chemistry corporation was split up in 1990 and transformed into a 600
ha large chemistry park. The sequence of development was as follows:

April 1990: construction and operation of a pilot plant,

March 1991: finding subcontractors by the general contractor,

September 1991:  commissioning the application for permits,

October 1991: foundation of a limited company (52% belonging to 2 co-
operative sewage associations and 48% to the chemical
industry),

November 1991:  submitting the application papers,

December 1991:  submitting an environmental compatibility test,

January 1992: commissioning the detail planning,

June 1992: permission granted by the water authorities for construc-
tion and operation,

July 1992: construction begins,

December 1993:  operation of parts of the plant,

August 1994: completion of construction and acceptance of the plant.

The plant is designed for a population equivalent of 422,000 with a feed of 77,000 m?/d
or 4800 m*¥h. Between the planning stage and completion of the plant a considerable de-
cline in growth of the chemical industry took place; commercial areas failed to develop
as had been expected. In addition, connecting the houses of several communities to the
sewerage was delayed. Nevertheless, owing to the' damaged sewerage, that has not yet
been repaired, extra material enters the system, causing the plant to operate periodically at